Assembleon FI feeder

Assembleon FI feeder is used as a new generation feeding system for the MC platform, it is more accurate for the pick position, so Assembleon FI feeder has better the pick rate, resulting in less component waste and better placement quality. Assembleon FI feeder is a new slim feeder, A feeder of only 11.5 mm wide gives the MC-12 up to 120 feeding positions, it is short it does not protrude from the machine, 25% more than with machines from previous generations. Assembleon FI feeder is very light. With a weight of only 700 g the feeder is portable. Its ergonomic grip allows the feeder to be operated single-handedly. Assembleon FI feeder has a V-Slots in the interface and feeder, these V-Slots let the feeder slide easily and lock into the system, Assembleon FI feeder can cut the carrier tape and set pitch automatically. Also the Assembleon FI feeder will line up the new pick position with the rest of the feeders, thus enabling gang-pick.
Part Number Description
9466 029 04801  tapefeeder 8mm FI 
9466 029 04811 tapefeeder 12/16mm FI 
9466 029 04821 tapefeeder 24mm FI 
9466 029 04831  tapefeeder 32mm FI 
9466 029 04841  tapefeeder 44mm FI 
9466 029 04851  tapefeeder 56mm FI 
9466 029 04861  tapefeeder 72mm FI 
KHJ-MC1AA-00
KHJ-MC1AA-00
SWITCH,OPERATION
 
 
KHJ-MC16U-00
KHJ-MC16U-00
TAIL COVER ASSY
(8mm废带扣)
 
KHJ-MC24D-00
KHJ-MC24D-00
PLATE,GUIDE 12
 
 
KHJ-MC24J-00
KHJ-MC24J-00
SS 12MM压料盖
 
 
KHJ-MC26U-00
KHJ-MC26U-00
TAIL COVER ASSY
(12mm-16mm废带扣)
 
KHJ-MC46U-00
KHJ-MC46U-00
TAIL COVER ASSY
(24mm废带扣)
 
KHJ-MC102-00
KHJ-MC102-00
侧板
 
 
KHJ-MC104-00
KHJ-MC104-00
RAIL,UNDER
(SSY 8MM固定导轨 )
 
KHJ-MC105-00
KHJ-MC105-00
PIN,TAIL
 
 
KHJ-MC141-00
KHJ-MC141-00
TAPE GUIDE ASSY
(SS 8mm压料盖)-塑料
 
KHJ-MC141-02
KHJ-MC141-02
TAPE GUIDE ASSY
(SS 8mm压料盖)-金属
 
KHJ-MC144-00
KHJ-MC144-00
LEVER,TAPE GUIDE R
( SSY 8MM压盖 压扣 )
 
KHJ-MC145-00
KHJ-MC145-00
LEVER,TAPE GUIDE F
( SSY 8MM压盖 保险扣 )
 
KHJ-MC147-02
KHJ-MC147-02
保险扣弹簧
 
 
KHJ-MC161-01
KHJ-MC161-01
BOX,COVER
 
 
KHJ-MC162-01
KHJ-MC162-01
BOX,COVER
 
 
KHJ-MC167-00;KHJ-MC182-00;KHJ-MC184-00
KHJ-MC167-00
KHJ-MC182-00
KHJ-MC184-00
小配件
 
KHJ-MC181-00
KHJ-MC181-00
YS-8MM飞达手柄
 
 
KHJ-MC241-00
KHJ-MC241-00
SS 16MM压料盖
 
 
KHJ-MC244-00
KHJ-MC244-00
LEVER,TAPE GUIDE R
( SSY 12MM以上压盖 压扣 )
 
KHJ-MC253-00
KHJ-MC253-00
GEAR,IDLE P3
 
 
KHJ-MC281-00
KHJ-MC281-00
YS-12MM飞达手柄
 
 
KHJ-MC441-00
KHJ-MC441-00
SS 24MM压料盖
 
 
KHJ-MC445-00;KHJ-MC545-00;KHJ-MC645-00;KHJ-MC745-00 KHJ-MC245-00
KHJ-MC445-00;KHJ-MC545-00
KHJ-MC645-00;KHJ-MC745-00
KHJ-MC245-00
8mm-56mm压盖 保险扣
KHJ-MC541-00
KHJ-MC541-00
SS 44MM压料盖
 
 
KHJ-MC741-00
KHJ-MC741-00
SS 56MM压料盖
 
 
KHJ-MD111-01 KJJ-M371R-000
KHJ-MD111-01
KJJ-M371R-000
RAIL GUIDE 4P
(飞达平台导轨槽4P)
KHY-M372R-00
KHY-M371R-00
RAIL GUIDE 12P
(飞达平台导轨槽12P)
 
KHY-M372R-00
KHY-M372R-00
GUIDE FEEDER UNDER
 
 
Splices
Splices
 
 
 
   
       

1 KHJ-MC101-01 BODY,FEEDER 1
1-1 KHJ-MC101-02 BODY,FEEDER 1 (2008/4/25) NG
1-2 KHJ-MC101-03 BODY,FEEDER 1 (2008/6/25) NG
2 KHJ-MC110-00 MOTOR,FEED 1
3 KHJ-MC102-00 COVER,FEEDER SIDE 1 1
4 KHJ-MC10C-00 SEAL,MAIN LABEL 1
5 KHJ-MC10E-00 SCREW,FLAT HEXLOBE 8
6 KHJ-MC134-00 GEAR,IDLE F1 1
7 KHJ-MC135-00 GEAR,IDLE F2 1
8 KHJ-MC136-01 GEAR,IDLE F3 1
9 KHJ-MC137-00 GEAR,IDLE F4 1
10 KHJ-MC138-00 GEAR,DRIVEN 1
11 KHJ-MC139-00 SHAFT,IDLE GEAR 1 3
12 KHJ-MC13C-00 PLATE,PUSHER GEAR 1
13 KHJ-MC13D-00 SPRING,PUSHER PLATE 3
14 KHJ-MC13F-00 SCREW,STAD 2
15 KHJ-MC161-01 BOX,TOP TAPE 1
15-1 KHJ-MC161-02 BOX,TOP TAPE 1 (2008/5/14) NG
16 KHJ-MC162-01 COVER,TOP TAPE BOX 1
16-1 KHJ-MC162-02 COVER,TOP TAPE BOX 1 (2008/5/14) NG
16-2 KHJ-MC162-03 COVER,TOP TAPE BOX 1 (2008/7/18) NG
17 KHJ-MC166-00 BLOCK,P/O TOOTH 1 1
17-1 KHJ-MC166-01 BLOCK,P/O TOOTH 1 1 (2008/4/25) NG
17-2 KHJ-MC166-02 BLOCK,P/O TOOTH 1 1 (2008/11/14)NG
18 KHJ-MC16F-00 SCREW,FLAT HEAD TAP. 6
19 KHJ-MC16J-00 SCREW,FLAT HEAD 2
20 KHJ-MC16U-00 TAIL COVER ASSY. 1
21 KHJ-MC106-00 PLATE,UNDER 1
22 90166-02JA03 SCREW,PAN HEAD 2
23 91317-03006 BOLT HEX.SOCKET HEAD 3
24 91317-03008 BOLT HEX.SOCKET HEAD 2
24-1 91312-03010 BOLT HEX.SOCKET HEAD 2 (2008/4/11) OK
24-2 Delete (2008/4/25)
25 98707-03006 SCREW,FLAT HEAD 3
26 KHJ-MC16W-00 PLATE,P/O TOOTH 1 1 (2008/4/11)
26-1 Delete (2008/5/7)
27 90112-2AJ006 BOLT HEX.SOCKET HEAD 2 (2008/4/25)
 
YAMAHA SS 8mm Feeder Parts
Part No. Part Name
KHJ-MC101-01 BODY,FEEDER
KHJ-MC101-02 BODY,FEEDER
KHJ-MC101-03 BODY,FEEDER
KHJ-MC110-00 MOTOR,FEED
KHJ-MC102-00 COVER,FEEDER SIDE 1
KHJ-MC10C-00 SEAL,MAIN LABEL
KHJ-MC10E-00 SCREW,FLAT HEXLOBE
KHJ-MC134-00 GEAR,IDLE F
KHJ-MC135-00 GEAR,IDLE F
KHJ-MC136-01 GEAR,IDLE F
KHJ-MC137-00 GEAR,IDLE F
KHJ-MC138-00 GEAR,DRIVEN
KHJ-MC139-00 SHAFT,IDLE GEAR
KHJ-MC13C-00 PLATE,PUSHER GEAR
KHJ-MC13D-00 SPRING,PUSHER PLATE
KHJ-MC13F-00 SCREW,STAD
KHJ-MC161-01 BOX,TOP TAPE
KHJ-MC161-02 BOX,TOP TAPE
KHJ-MC162-01 COVER,TOP TAPE BOX
KHJ-MC162-02 COVER,TOP TAPE BOX
KHJ-MC162-03 COVER,TOP TAPE BOX
KHJ-MC166-00 BLOCK,P/O TOOTH
KHJ-MC166-01 BLOCK,P/O TOOTH
KHJ-MC166-02 BLOCK,P/O TOOTH
KHJ-MC16F-00 SCREW,FLAT HEAD TAP.
KHJ-MC16J-00 SCREW,FLAT HEAD
KHJ-MC16U-00 TAIL COVER ASSY.
KHJ-MC106-00 PLATE,UNDER
90166-02JA03 SCREW,PAN HEAD
91317-03006 BOLT HEX.SOCKET HEAD
91317-03008 BOLT HEX.SOCKET HEAD
91312-03010 BOLT HEX.SOCKET HEAD
98707-03006 SCREW,FLAT HEAD
KHJ-MC16W-00 PLATE,P/O TOOTH
90112-2AJ006 BOLT HEX.SOCKET HEAD
KHJ-MC10C-00 SEAL,MAIN LABEL
KHJ-MC131-00 SPROCKET ASSY.
KHJ-MC13A-00 SHIM,SPROCKET
KHJ-MC13B-00 BUSH,SPROCKET
KHJ-MC13E-00 BOLT,EXTRA LOW HEAD
KHJ-MC141-02 TAPE GUIDE ASSY.
KHJ-MC144-00 LEVER,TAPE GUIDE R
KHJ-MC145-00 LEVER,TAPE GUIDE F
KHJ-MC146-02 SPRING,TAPE GUIDE R
KHJ-MC147-02 SPRING,TAPE GUIDE F
KHJ-MC15A-00 SHAFT
KHJ-MC165-00 MAGNET,TAIL
KHJ-MC167-00 COVER,MENBRANE
KHJ-MC1A4-00 COVER,ABS
KHJ-MC1AA-00 SWITCH,OPERATION
KHJ-M4664-00 ABS BOARD ASSY.
KHJ-MC1A5-00 DUMMY SPLICE SENS.
KHJ-MC1A5-10 SPLICE SENS.8MM 1 OPTION
KHJ-MC1AB-00 SCREW,PAN HEAD TAP.
90115-02J003 BOLT HEX.SOCKET HEAD
92A08-03303 SET SCREW M3X3
KHJ-MC10E-00 SCREW,FLAT HEXLOBE
KHJ-MC110-10 MOTOR,PEEL
KHJ-MC139-00 SHAFT,IDLE GEAR
KHJ-MC13F-00 SCREW,STAD
KHJ-MC151-00 GEAR,IDLE P1
KHJ-MC152-00 GEAR,IDLE P2
KHJ-MC153-00 GEAR,IDLE P3
KHJ-MC156-00 ROLLER,P/O 1
KHJ-MC156-01 ROLLER,P/O
KHJ-MC156-02 ROLLER,P/O
KHJ-MC159-00 COVER,IDLE GEAR
KHJ-MC154-00 GEAR,IDLE P4
KHJ-MC155-00 GEAR,IDLE P5
KHJ-MC158-00 COVER,IDLE GEAR 1
KHJ-MC16B-00 SHAFT,P/O LEVER 2
KHJ-MC16E-00 SPRING,P/O LEVER
KHJ-MC16H-00 SCREW,PAN HEAD TAP.
KHJ-MC16V-00 P/O LEVER ASSY.
KHJ-MC16V-01 P/O LEVER ASSY.
KHJ-MC16V-02 P/O LEVER ASSY.
KHJ-MC1A1-00 BOX,EL
KHJ-MC1A2-00 COVER,BOX EL
KHJ-MC1A3-00 COVER,CABLE
KHJ-MC1A3-01 COVER,CABLE
KHJ-MC1A6-00 SCREW,FLAT HEXLOBE T
KHJ-MC1A9-00 CONNECTOR,BOARD
KHJ-MC1AC-00 INSULATION SHEET
KHJ-M4488-00 FEEDER BOARD ASSY.
90166-02JA08 SCREW PAN H.:M2.5X8
91317-03006 BOLT HEX.SOCKET HEAD
92A08-03303 SET SCREW M3X3
KHJ-MC103-02 BLOCK,FRONT
KHJ-MC104-00 RAIL,UNDER
KHJ-MC105-00 PIN,TAIL
KHJ-MC10F-00 SCREW,FLAT HEAD
KHJ-MC10M-00 BOLT,HEX. S/H
KHJ-MC139-00 SHAFT,IDLE GEAR
KHJ-MC16J-00 SCREW,FLAT HEAD
KHJ-MC181-00 HANDLE
KHJ-MC182-00 TENSION,WIRE
KHJ-MC183-00 SPACER,TENSION
KHJ-MC184-00 SPACER,TENSION
KHJ-MC185-00 PIN,HANDLE
KHJ-MC186-00 WIRE,UNCLAMP
KHJ-MC187-00 SPRING,TENSION
KHJ-MC189-00 PIN,CLAMP
KHJ-MC189-01 PIN,CLAMP
KHJ-MC18A-00 SPRING,CLAMP
KHJ-MC18B-00 COVER,WIRE
KHJ-MC18C-00 COVER,WIRE
KHJ-MC18F-00 CIRCLIP (E)
KHJ-MC18H-00 CLAMP LEVER ASSY.
91312-03008 BOLT HEX.SOCKET HEAD
92A08-03305 SCREW,SET
98702-03006 SCREW FLAT HEAD
99480-03010 PIN,PARALLEL
98702-03006 SCREW FLAT HEAD
99480-03010 PIN,PARALLEL
KHJ-MC10S-00 PIN,LOCATE
KHJ-MC10T-00 PIN,LOCATE
JKHJ-MC101-T1 BODY,FEEDER
KHJ-MC1A3-01 COVER,CABLE
KHJ-MC10D-00 PLUG,BODY
KHJ-MC10R-00 COVER,TAPE ROAD

YAMAHA SS 12mm,16mmfeeder Parts
Part No. Part Name
KHJ-MC201-00 BODY,FEEDER
KHJ-MC202-00 COVER,FEEDER SIDE
KHJ-MC20C-00 SEAL,MAIN LABEL
KHJ-MC10E-00 SCREW,FLAT HEXLOBE
KHJ-MC210-00 MOTOR, FEED
KHJ-MC134-00 GEAR,IDLE F1
KHJ-MC135-00 GEAR,IDLE F2
KHJ-MC136-01 GEAR,IDLE F3
KHJ-MC137-00 GEAR,IDLE F4
KHJ-MC238-00 GEAR,DRIVEN
KHJ-MC239-00 SHAFT,IDLE GEAR
KHJ-MC23B-00 BUSH,SPROCKET
KHJ-MC23C-00 PLATE,PUSHER GEAR
KHJ-MC13D-00 SPRING,PUSHER PLATE
KHJ-MC13F-00 SCREW,STAD
KHJ-MC13P-00 SPACER,F3
KHJ-MC23G-000 SHAFT,GEAR DRIVEN
KHJ-MC206-00 PLATE,UNDER
KHJ-MC261-00 BOX,TOP TAPE
KHJ-MC262-00 COVER,TOP TAPE BOX
KHJ-MC165-00 MAGNET,TAIL
KHJ-MC266-00 BLOCK,P/O TOOTH
KHJ-MC16J-00 SCREW,FLAT HEAD
KHJ-MC26L-00 PLATE,GUIDE
KHJ-MC26M-00 PLATE,GUIDE
KHJ-MC26N-00 PLUNGER
KHJ-MC46T-00 BOLT HEX.S/H LOW
KHJ-MC26U-00 TAIL COVER ASSY.
90166-02JA03 SCREW,PAN HEAD
98707-03006 SCREW,FLAT HEAD
99480-03010 PIN,PARALLEL
KHJ-MC20C-00 SEAL,MAIN LABEL
KHJ-MC132-00 SPROCKET
KHJ-MC23A-00 SHIM,SPROCKET
KHJ-MC23E-00 BOLT HEX.S/H LOW
KHJ-MC241-00 TAPE GUIDE ASSY.
KHJ-MC241-01 TAPE GUIDE ASSY
KHJ-MC241-02 TAPE GUIDE ASSY
KHJ-MC241-03 TAPE GUIDE ASSY
KHJ-MC244-00 LEVER,TAPE GUIDE R
KHJ-MC245-00 LEVER,TAPE GUIDE F
KHJ-MC245-01 LEVER,TAPE GUIDE F
KHJ-MC146-02 SPRING,TAPE GUIDE R
KHJ-MC247-00 SPRING,TAPE GUIDE F
KHJ-MC247-01 SPRING,TAPE GUIDE F
KHJ-MC167-00 COVER,MENBRANE
KHJ-MC16J-00 SCREW,FLAT HEAD
KHJ-MC26K-00 COVER,MENBRANE
KHJ-MC1A5-00 DUMMY SPLICE SENS.
KHJ-MC1AA-00 SWITCH,OPERATION
KHJ-MC24D-00 PLATE,GUIDE
KHJ-MC1AB-00 SCREW,PAN HEAD TAP.
98707-03006 SCREW,FLAT HEAD
92A08-03303 SET SCREW M3X3
99480-04022 PIN,PARALLEL
KHJ-MC24J-00 TAPE GUIDE ASSY
KHJ-MC24J-01 TAPE GUIDE ASSY
KHJ-MC24J-02 TAPE GUIDE ASSY.
KHJ-MC10E-00 CREW,FLAT HEXLOBE
KHJ-MC210-10 MOTOR, PEEL
KHJ-MC13F-00 SCREW,STAD
KHJ-MC251-00 GEAR,IDLE P1
KHJ-MC252-00 GEAR,IDLE P2
KHJ-MC253-00 GEAR,IDLE P3
KHJ-MC254-00 GEAR,IDLE P4
KHJ-MC256-00 ROLLER,PEEL OFF
KHJ-MC258-00 COVER,IDLE GEAR
KHJ-MC259-00 COVER,IDLE GEAR
KHJ-MC25A-00 SUB-ROLLER,
KHJ-MC25B-00 SHAFT,IDLE GEAR P3
KHJ-MC25C-00 SHAFT,IDLE GEAR P4
KHJ-MC25D-00 SHAFT,ROLLER
KHJ-MC25E-00 COVER,IDLE GEAR
KHJ-MC26E-00 SPRING,P/O LEVER
KHJ-MC16H-00 SCREW,PAN HEAD TAP.
KHJ-MC26V-00 P/O LEVER ASSY.
KHJ-MC1A1-00 BOX,EL
KHJ-MC1A2-00 COVER,BOX EL
KHJ-MC1A6-00 SCREW,FLAT HEXLOBE T
KHJ-MC1A9-00 CONNECTOR,BOARD
KHJ-M4488-00 FEEDER BOARD ASSY
90115-2AJ008 BOLT HEX.SOCKET HEAD
90166-02JA03 SCREW,PAN HEAD
90166-02JA08 SCREW PAN H.:M2.5X8
91317-03006 BOLT HEX.SOCKET HEAD
92A08-03303 SET SCREW M3X3
99480-05018 PIN,PARALLEL
KHJ-MC103-02 BLOCK,FRONT
KHJ-MC104-00 RAIL,UNDER
KHJ-MC105-00 PIN,TAIL
KHJ-MC10F-00 SCREW,FLAT HEAD
KHJ-MC16J-00 SCREW,FLAT HEAD
KHJ-MC281-00 HANDLE
KHJ-MC182-00 TENSION,WIRE
KHJ-MC183-00 SPACER,TENSION
KHJ-MC184-00 SPACER,TENSION
KHJ-MC286-00 WIRE,UNCLAMP
KHJ-MC187-00 SPRING,TENSION
KHJ-MC289-00 PIN,CLAMP
KHJ-MC18A-00 SPRING,CLAMP
KHJ-MC28B-00 COVER,WIRE
KHJ-MC18F-00 CIRCLIP (E)
KHJ-MC28H-00 CLAMP LEVER ASSY.
90440-01J030 CIRCLIP(E)
91317-03008 BOLT HEX.SOCKET HEAD
92A08-03303 SET SCREW M3X3
99480-03010 PIN,PARALLEL
99480-04018 PIN,PARALLEL
99480-05012 PIN,PARALLEL
KHJ-MC10S-00 PIN,LOCATE
KHJ-MC10T-00 PIN,LOCATE
KHJ-MC201-00 BODY,FEEDER
KHJ-MC202-00 COVER,FEEDER SIDE
KHJ-MC20C-00 SEAL,MAIN LABEL
KHJ-MC10E-00 SCREW,FLAT HEXLOBE
KHJ-MC210-00 MOTOR, FEED
KHJ-MC134-00 GEAR,IDLE F1
KHJ-MC135-00 GEAR,IDLE F2
KHJ-MC136-01 GEAR,IDLE F3
KHJ-MC137-00 GEAR,IDLE F4
KHJ-MC238-00 GEAR,DRIVEN
KHJ-MC239-00 SHAFT,IDLE GEAR
KHJ-MC23B-00 BUSH,SPROCKET
KHJ-MC23C-00 PLATE,PUSHER GEAR
KHJ-MC13D-00 SPRING,PUSHER PLATE
KHJ-MC13F-00 SCREW,STAD
KHJ-MC13P-00 SPACER,F3
KHJ-MC23G-000 SHAFT,GEAR DRIVEN
KHJ-MC206-00 PLATE,UNDER
KHJ-MC261-00 BOX,TOP TAPE
KHJ-MC262-00 COVER,TOP TAPE BOX
KHJ-MC165-00 MAGNET,TAIL
KHJ-MC266-00 BLOCK,P/O TOOTH
KHJ-MC16J-00 SCREW,FLAT HEAD
KHJ-MC26L-00 PLATE,GUIDE
KHJ-MC26M-00 PLATE,GUIDE
KHJ-MC26N-00 PLUNGER
KHJ-MC46T-00 BOLT HEX.S/H LOW
KHJ-MC26U-00 TAIL COVER ASSY.
90166-02JA03 SCREW,PAN HEAD
98707-03006 SCREW,FLAT HEAD
99480-03010 PIN,PARALLEL
KHJ-MC20C-00 SEAL,MAIN LABEL
KHJ-MC132-00 SPROCKET
KHJ-MC23A-00 SHIM,SPROCKET
KHJ-MC23E-00 BOLT HEX.S/H LOW
KHJ-MC241-00 TAPE GUIDE ASSY.
KHJ-MC244-00 LEVER,TAPE GUIDE R
KHJ-MC245-00 LEVER,TAPE GUIDE F
KHJ-MC146-00 SPRING,TAPE GUIDE R
KHJ-MC247-00 PRING,TAPE GUIDE F
KHJ-MC167-00 COVER,MENBRANE
KHJ-MC16J-00 SCREW,FLAT HEAD
KHJ-MC26K-00 COVER,MENBRANE
KHJ-MC1A5-00 DUMMY SPLICE SENS.
KHJ-MC1AA-00 SWITCH,OPERATION
KHJ-MC24D-00 PLATE,GUIDE
KHJ-MC1AB-00 SCREW,PAN HEAD TAP.
98707-03006 SCREW,FLAT HEAD
92A08-03303 SET SCREW M3X3
99480-04022 PIN,PARALLEL
KHJ-MC10E-00 SCREW,FLAT HEXLOBE
KHJ-MC210-10 MOTOR, PEEL
KHJ-MC13F-00 SCREW,STAD
KHJ-MC251-00 GEAR,IDLE P1
KHJ-MC252-00 GEAR,IDLE P2
KHJ-MC253-00 GEAR,IDLE P3
KHJ-MC254-00 GEAR,IDLE P4
KHJ-MC256-00 ROLLER,PEEL OFF
KHJ-MC258-00 COVER,IDLE GEAR
KHJ-MC259-00 COVER,IDLE GEAR
KHJ-MC25A-00 SUB-ROLLER,
KHJ-MC25B-00 SHAFT,IDLE GEAR P3
KHJ-MC25C-00 SHAFT,IDLE GEAR P4
KHJ-MC25D-00 SHAFT,ROLLER
KHJ-MC25E-00 COVER,IDLE GEAR
KHJ-MC26E-00 SPRING,P/O LEVER
KHJ-MC16H-00 SCREW,PAN HEAD TAP.
KHJ-MC26V-00 P/O LEVER ASSY.
KHJ-MC1A1-00 BOX,EL
KHJ-MC1A2-00 COVER,BOX EL
KHJ-MC1A6-00 SCREW,FLAT HEXLOBE T
KHJ-MC1A9-00 CONNECTOR,BOARD
KHJ-M4488-00 FEEDER BOARD ASSY
90115-2AJ008 BOLT HEX.SOCKET HEAD
90166-02JA03 SCREW,PAN HEAD
90166-02JA08 SCREW PAN H.:M2.5X8
91317-03006 BOLT HEX.SOCKET HEAD
92A08-03303 SET SCREW M3X3
99480-05018 PIN,PARALLEL
KHJ-MC103-01 BLOCK,FRONT
KHJ-MC104-00 RAIL,UNDER
KHJ-MC105-00 PIN,TAIL
KHJ-MC10F-00 SCREW,FLAT HEAD
KHJ-MC16J-00 SCREW,FLAT HEAD
KHJ-MC281-00 HANDLE
KHJ-MC182-00 TENSION,WIRE
KHJ-MC183-00 SPACER,TENSION
KHJ-MC184-00 SPACER,TENSION
KHJ-MC286-00 WIRE,UNCLAMP
KHJ-MC187-00 SPRING,TENSION
KHJ-MC289-00 PIN,CLAMP
KHJ-MC18A-00 SPRING,CLAMP
KHJ-MC28B-00 COVER,WIRE
KHJ-MC18F-00 CIRCLIP (E)
KHJ-MC28H-00 CLAMP LEVER ASSY.
90440-01J030 CIRCLIP(E)
91317-03008 BOLT HEX.SOCKET HEAD
92A08-03303 SET SCREW M3X3
99480-03010 PIN,PARALLEL
99480-04018 PIN,PARALLEL
99480-05012 PIN,PARALLEL

YAMAHA SS 24mm Feeder Parts
Part No. Part Name
KHJ-MC401-00 BODY,FEEDER
KHJ-MC202-00 COVER,FEEDER SIDE
KHJ-MC40C-00 SEAL,MAIN LABEL
KHJ-MC10E-00 SCREW,FLAT HEXLOBE
KHJ-MC210-00 MOTOR, FEED
KHJ-MC134-00 GEAR,IDLE F1
KHJ-MC135-00 GEAR,IDLE F2
KHJ-MC136-01 GEAR,IDLE F3
KHJ-MC137-00 GEAR,IDLE F4
KHJ-MC238-00 GEAR,DRIVEN
KHJ-MC239-00 SHAFT,IDLE GEAR
KHJ-MC43B-00 BUSH,SPROCKET
KHJ-MC23C-00 PLATE,PUSHER GEAR
KHJ-MC13D-00 SPRING,PUSHER PLATE
KHJ-MC13F-00 SCREW,STAD
KHJ-MC43G-00 SHAFT,GEAR DRIVEN
KHJ-MC13P-00 SPACER,F3
KHJ-MC461-00 BOX,TOP TAPE
KHJ-MC262-00 COVER,TOP TAPE BOX
KHJ-MC165-00 MAGNET,TAIL
KHJ-MC466-00 BLOCK,P/O TOOTH
KHJ-MC16J-00 SCREW,FLAT HEAD
KHJ-MC46T-00 BOLT HEX.S/H LOW
KHJ-MC46U-00 TAIL COVER ASSY.
KHJ-MC406-00 PLATE,UNDER
90166-02JA03 SCREW,PAN HEAD
98707-03006 SCREW,FLAT HEAD
KHJ-MC40C-00 SEAL,MAIN LABEL
KHJ-MC132-00 SPROCKET
KHJ-MC23A-00 SHIM,SPROCKET
KHJ-MC43E-00 BOLT HEX.S/H LOW
KHJ-MC441-00 TAPE GUIDE ASSY.
KHJ-MC441-01 TAPE GUIDE ASSY.
KHJ-MC441-03 TAPE GUIDE ASSY.
KHJ-MC244-00 LEVER,TAPE GUIDE R
KHJ-MC445-00 LEVER,TAPE GUIDE F
KHJ-MC445-01 LEVER,TAPE GUIDE F
KHJ-MC146-00 SPRING,TAPE GUIDE R
KHJ-MC146-02 SPRING,TAPE GUIDE R
KHJ-MC247-00 SPRING,TAPE GUIDE F
KHJ-MC247-01 SPRING,TAPE GUIDE F
KHJ-MC167-00 COVER,MENBRANE 1
KHJ-MC16J-00 SCREW,FLAT HEAD
KHJ-MC26K-00 COVER,MENBRANE
KHJ-MC1A5-00 DUMMY SPLICE SENS.
KHJ-MC1AA-00 SWITCH,OPERATION
KHJ-MC1AB-00 SCREW,PAN HEAD TAP.
92A08-03303 SET SCREW M3X3
99480-04030 PIN,PARALLEL
KHJ-MC10E-00 SCREW,FLAT HEXLOBE
KHJ-MC210-10 MOTOR, PEEL
KHJ-MC13F-00 SCREW,STAD
KHJ-MC251-00 GEAR,IDLE P1
KHJ-MC252-00 GEAR,IDLE P2
KHJ-MC253-00 GEAR,IDLE P3
KHJ-MC254-00 GEAR,IDLE P4
KHJ-MC256-00 ROLLER,PEEL OFF
KHJ-MC258-00 COVER,IDLE GEAR
KHJ-MC259-00 COVER,IDLE GEAR
KHJ-MC45A-00 SUB-ROLLER,
KHJ-MC25B-00 SHAFT,IDLE GEAR P3
KHJ-MC25C-00 SHAFT,IDLE GEAR P4
KHJ-MC45D-00 SHAFT,ROLLER
KHJ-MC25E-00 COVER,IDLE GEAR
KHJ-MC26E-00 SPRING,P/O LEVER
KHJ-MC16H-00 SCREW,PAN HEAD TAP.
KHJ-MC46V-00 P/O LEVER ASSY.
KHJ-MC1A1-00 BOX,EL
KHJ-MC1A2-00 COVER,BOX EL
KHJ-MC1A6-00 SCREW,FLAT HEXLOBE T
KHJ-MC1A9-00 CONNECTOR,BOARD
KHJ-M4488-00 FEEDER BOARD ASSY
90115-2AJ008 BOLT HEX.SOCKET HEAD
90166-02JA03 SCREW,PAN HEAD
90166-02JA08 SCREW PAN H.:M2.5X8
91317-03006 OLT HEX.SOCKET HEAD
92A08-03303 SET SCREW M3X3
99480-05025 PIN,PARALLEL
KHJ-MC103-02 BLOCK,FRONT
KHJ-MC104-00 RAIL,UNDER
KHJ-MC105-00 PIN,TAIL
KHJ-MC10F-00 SCREW,FLAT HEAD
KHJ-MC53N-00 PIN,DOWEL
KHJ-MC16J-00 SCREW,FLAT HEAD
KHJ-MC281-00 HANDLE
KHJ-MC182-00 TENSION,WIRE 1
KHJ-MC183-00 SPACER,TENSION 1
KHJ-MC184-00 SPACER,TENSION 2
KHJ-MC286-00 WIRE,UNCLAMP
KHJ-MC187-00 SPRING,TENSION
KHJ-MC289-00 PIN,CLAMP
KHJ-MC18A-00 SPRING,CLAMP
KHJ-MC28B-00 COVER,WIRE 1
KHJ-MC18F-00 CIRCLIP (E)
KHJ-MC48G-00 SHAFT,HANDLE SUPPORT
KHJ-MC28H-00 CLAMP LEVER ASSY.
90189-05J056 NUT,HEXAGON
90440-01J030 CIRCLIP(E)
91317-03008 BOLT HEX.SOCKET HEAD
91317-05012 BOLT HEX.SOCKET HEAD
92A08-03303 SET SCREW M3X3
99480-03010 PIN,PARALLEL
99480-04018 PIN,PARALLEL
99480-05012 PIN,PARALLEL
KHJ-MC10S-00 PIN,LOCATE 1
KHJ-MC10T-00 PIN,LOCATE 2


YAMAHA SS 32mm Feeder Parts
Part No. Part Name
KHJ-MC501-00 BODY,FEEDER
KHJ-MC502-00 COVER,FEEDER
KHJ-MC106-00 PLATE,UNDER
KHJ-MC206-00 PLATE,UNDER
KHJ-MC50C-00 SEAL,MAIN LABEL
KHJ-MC510-00 MOTOR, FEED
KHJ-MC532-00 SPROCKET
KHJ-MC534-00 GEAR,IDLE F1
KHJ-MC535-00 GEAR,IDLE F2
KHJ-MC53R-00 GEAR,IDLE F3-1
KHJ-MC53S-00 GEAR,IDLE F3-2
KHJ-MC537-00 GEAR,IDLE F4
KHJ-MC538-00 GEAR,DRIVEN
KHJ-MC13D-00 SPRING,PUSHER PLATE
KHJ-MC53E-00 BOLT HEX.S/H LOW
90990-08J021 SCREW,STAD
KHJ-MC53H-00 SHAFT,IDLE GEAR F2
KHJ-MC53J-00 SHAFT,IDLE GEAR F3
KHJ-MC53K-00 SHAFT,IDLE GEAR F4
KHJ-MC53L-00 COVER,FEED GEAR
KHJ-MC53M-00 SUB-BUSH,SPROCKET
KHJ-MC53N-00 PIN,DOWEL
KHJ-MC561-00 BOX,TOP TAPE
KHJ-MC562-00 COVER,TOP TAPE BOX
KHJ-MC165-00 MAGNET,TAIL
KHJ-MC566-00 BLOCK,P/O TOOTH 1
KHJ-MC46T-00 BOLT HEX.S/H LOW
KHJ-MC56U-00 TAIL COVER ASSY.
90166-02JA03 SCREW,PAN HEAD
90115-2AJ008 BOLT HEX.SOCKET HEAD
91312-03012 BOLT,HEX.SOCKET HEAD
91312-03022 BOLT,HEX.SOCKET HEAD
91312-03030 BOLT,HEX.SOCKET HEAD
91317-03020 BOLT HEX.SOCKET HEAD
91317-03030 BOLT HEX.SOCKET HEAD
98707-03006 SCREW,FLAT HEAD
99480-03010 PIN,PARALLEL
KHJ-MC50C-00 SEAL,MAIN LABEL
KHJ-MC532-00 SPROCKET
KHJ-MC53B-00 BUSH,SPROCKET
KHJ-MC53E-00 BOLT HEX.S/H LOW
KHJ-MC541-00 TAPE GUIDE ASSY.
KHJ-MC541-01 TAPE GUIDE ASSY.
KHJ-MC541-02 TAPE GUIDE ASSY.
KHJ-MC244-00 LEVER,TAPE GUIDE R
KHJ-MC545-00 LEVER,TAPE GUIDE F
KHJ-MC545-01 LEVER,TAPE GUIDE F
KHJ-MC146-02 SPRING,TAPE GUIDE R
KHJ-MC146-02 SPRING,TAPE GUIDE R
KHJ-MC247-00 SPRING,TAPE GUIDE F
KHJ-MC247-01 SPRING,TAPE GUIDE F
KHJ-MC54E-00 SHAFT,LEVER
KHJ-MC167-00 COVER,MENBRANE
90990-09J008 SCREW,FLAT HEAD
KHJ-MC26K-00 COVER,MENBRANE 2
KHJ-MC1A5-00 DUMMY SPLICE SENS.
KHJ-MC1AA-00 SWITCH,OPERATION
90990-54J003 SCREW,PAN HEAD TAP.
92A08-03303 SET SCREW M3X3
99480-04028 PIN,PARALLEL
90K41-000770 SEAL,HIGH TEMP.
KHJ-MC10E-00 SCREW,FLAT HEXLOBE
KHJ-MC210-10 MOTOR, PEEL
90990-08J021 SCREW,STAD
KHJ-MC251-00 GEAR,IDLE P1
KHJ-MC252-00 GEAR,IDLE P2
KHJ-MC253-00 GEAR,IDLE P3
KHJ-MC254-00 GEAR,IDLE P4
KHJ-MC556-00 ROLLER,PEEL OFF
KHJ-MC258-00 COVER,IDLE GEAR
KHJ-MC55A-00 SUB-ROLLER,
KHJ-MC25B-00 SHAFT,IDLE GEAR P3
KHJ-MC25C-00 SHAFT,IDLE GEAR P4
KHJ-MC55D-00 SHAFT,ROLLER 1
KHJ-MC25E-00 COVER,IDLE GEAR 3
KHJ-MC26E-00 SPRING,P/O LEVER
90990-54J004 SCREW,PAN HEAD TAP.
KHJ-MC56V-00 P/O LEVER ASSY.
KHJ-M4488-00 FEEDER BOARD ASSY
KHJ-MC1A1-00 BOX,EL
KHJ-MC1A2-00 COVER,BOX EL
KHJ-MC1A6-00 SCREW,FLAT HEXLOBE T
KHJ-MC1A9-00 CONNECTOR,BOARD
90166-02JA03 SCREW,PAN HEAD
90166-02JA08 SCREW PAN H.:M2.5X8
90115-2AJ008 BOLT HEX.SOCKET HEAD
91317-03006 BOLT HEX.SOCKET HEAD
92A08-03303 SET SCREW M3X3
99480-05030 PIN,PARALLEL
KHJ-MC103-02 BLOCK,FRONT
KHJ-MC104-00 RAIL,UNDER
KHJ-MC105-00 PIN,TAIL
KHJ-MC10F-00 SCREW,FLAT HEAD
KHJ-MC53N-00 PIN,DOWEL
90990-09J008 SCREW,FLAT HEAD
KHJ-MC281-00 HANDLE
KHJ-MC182-00 TENSION,WIRE 1
KHJ-MC183-00 SPACER,TENSION 1
KHJ-MC184-00 SPACER,TENSION 2
KHJ-MC286-00 WIRE,UNCLAMP
KHJ-MC187-00 SPRING,TENSION
KHJ-MC289-00 PIN,CLAMP
KHJ-MC18A-00 S PRING,CLAMP
KHJ-MC28B-00 COVER,WIRE 1
KHJ-MC58G-00 SHAFT,HANDLE SUPPORT
KHJ-MC28H-00 CLAMP LEVER ASSY.
90990-14J001 CIRCLIP (E)
90189-05J056 NUT,HEXAGON
90440-01J030 CIRCLIP(E)
91317-03008 BOLT HEX.SOCKET HEAD
91317-05016 BOLT HEX.SOCKET HEAD
92A08-03303 SET SCREW M3X3
92A08-03305 SCREW,SET
99480-03010 PIN,PARALLEL
99480-04018 PIN,PARALLEL
99480-05014 PIN,PARALLEL
KHJ-MC10S-00 PIN,LOCATE
KHJ-MC10T-00 PIN,LOCATE


YAMAHA SS 44mm Feeder Parts
Part No. Part Name
KHJ-MC501-00 BODY,FEEDER
KHJ-MC502-00 COVER,FEEDER
KHJ-MC106-00 PLATE,UNDER
KHJ-MC206-00 PLATE,UNDER
KHJ-MC60C-00 SEAL,MAIN LABEL
KHJ-MC60K-003 SPACER,44A
KHJ-MC60L-003 SPACER,44B
KHJ-MC510-000 MOTOR, FEED
KHJ-MC532-00 SPROCKET
KHJ-MC534-00 GEAR,IDLE F1
KHJ-MC535-00 GEAR,IDLE F2
KHJ-MC53R-00 GEAR,IDLE F3-1
KHJ-MC53S-00 GEAR,IDLE F3-2
KHJ-MC537-00 GEAR,IDLE F4
KHJ-MC638-00 GEAR,DRIVEN
KHJ-MC13D-00 SPRING,PUSHER PLATE
KHJ-MC53E-00 BOLT HEX.S/H LOW
90990-08J021 SCREW,STAD
KHJ-MC53H-00 SHAFT,IDLE GEAR F2
KHJ-MC53J-00 SHAFT,IDLE GEAR F3
KHJ-MC53K-00 SHAFT,IDLE GEAR F4
KHJ-MC53L-00 COVER,FEED GEAR
KHJ-MC53M-00 SUB-BUSH,SPROCKET
KHJ-MC53N-00 PIN,DOWEL
KHJ-MC561-00 BOX,TOP TAPE
KHJ-MC562-00 COVER,TOP TAPE BOX
KHJ-MC165-00 MAGNET,TAIL
KHJ-MC666-00 BLOCK,P/O TOOTH 1
KHJ-MC46T-00 BOLT HEX.S/H LOW
KHJ-MC66R-003 SPACER,44C
KHJ-MC66S-003 SPACER,44D
KHJ-MC66U-00 TAIL COVER ASSY.
KHJ-MC60J-000 PIN,PARALLEL
90166-02JA03 SCREW,PAN HEAD
90115-2AJ008 BOLT HEX.SOCKET HEAD
91312-03025 BOLT,HEX.SOCKET HEAD
91312-03035 BOLT,HEX.SOCKET HEAD
91312-03040 BOLT,HEX.SOCKET HEAD
91317-03035 BOLT HEX.SOCKET HEAD
91317-03040 BOLT HEX.SOCKET HEAD
98707-03006 SCREW,FLAT HEAD
KHJ-MC60C-00 SEAL,MAIN LABEL
KHJ-MC532-00 SPROCKET
KHJ-MC53B-00 BUSH,SPROCKET
KHJ-MC53E-00 BOLT HEX.S/H LOW
KHJ-MC541-00 TAPE GUIDE ASSY. 1
KHJ-MC541-01 TAPE GUIDE ASSY.
KHJ-MC541-02 TAPE GUIDE ASSY.
KHJ-MC244-00 LEVER,TAPE GUIDE R
KHJ-MC645-00 LEVER,TAPE GUIDE F
KHJ-MC645-01 LEVER,TAPE GUIDE F
KHJ-MC146-00 SPRING,TAPE GUIDE R
KHJ-MC146-02 SPRING,TAPE GUIDE R
KHJ-MC247-00 SPRING,TAPE GUIDE F
KHJ-MC247-01 SPRING,TAPE GUIDE F
KHJ-MC64E-00 SHAFT,LEVER
KHJ-MC64F-00 BASE,LEVER R
KHJ-MC167-00 COVER,MENBRANE
90990-09J008 SCREW,FLAT HEAD
KHJ-MC26K-00 COVER,MENBRANE
KHJ-MC1A5-00 DUMMY SPLICE SENS.
KHJ-MC1AA-00 SWITCH,OPERATION
90990-54J003 SCREW,PAN HEAD TAP.
92A08-03303 SET SCREW M3X3
99480-04040 PIN,PARALLEL
90K41-000770 SEAL,HIGH TEMP.
KHJ-MC10E-00 SCREW,FLAT HEXLOBE
KHJ-MC210-10 MOTOR, PEEL
90990-08J021 SCREW,STAD
KHJ-MC251-00 GEAR,IDLE P1
KHJ-MC252-00 GEAR,IDLE P2
KHJ-MC253-00 GEAR,IDLE P3
KHJ-MC254-00 GEAR,IDLE P4
KHJ-MC656-00 ROLLER,PEEL OFF
KHJ-MC258-00 COVER,IDLE GEAR
KHJ-MC65A-00 SUB-ROLLER,
KHJ-MC25B-00 SHAFT,IDLE GEAR
KHJ-MC25C-00 SHAFT,IDLE GEAR
KHJ-MC65D-00 SHAFT,ROLLER
KHJ-MC25E-00 COVER,IDLE GEAR
KHJ-MC26E-00 SPRING,P/O LEVER
90990-54J004 SCREW,PAN HEAD TAP.
KHJ-MC66V-00 P/O LEVER ASSY.
KHJ-MC66B-001 SHAFT,P/O LEVER
KHJ-M4488-00 FEEDER BOARD ASSY
KHJ-MC1A1-00 BOX,EL
KHJ-MC1A2-00 COVER,BOX EL
KHJ-MC1A6-00 SCREW,FLAT HEXLOBE T
KHJ-MC1A9-00 CONNECTOR,BOARD
90166-02JA03 SCREW,PAN HEAD
90166-02JA08 SCREW PAN H.:M2.5X8
90115-2AJ008 BOLT HEX.SOCKET HEAD
91317-03006 BOLT HEX.SOCKET HEAD
92A08-03303 SET SCREW M3X3
KHJ-MC103-02 BLOCK,FRONT
KHJ-MC104-00 RAIL,UNDER
KHJ-MC105-00 PIN,TAIL
KHJ-MC10F-00 SCREW,FLAT HEAD
KHJ-MC53N-00 PIN,DOWEL
90990-09J008 SCREW,FLAT HEAD
KHJ-MC281-00 HANDLE
KHJ-MC182-00 TENSION,WIRE
KHJ-MC183-00 SPACER,TENSION
KHJ-MC184-00 SPACER,TENSION
KHJ-MC286-00 WIRE,UNCLAMP
KHJ-MC187-00 SPRING,TENSION
KHJ-MC289-00 PIN,CLAMP
KHJ-MC18A-00 SPRING,CLAMP
KHJ-MC28B-00 COVER,WIRE
KHJ-MC68G-00 SHAFT,HANDLE SUPPORT
KHJ-MC28H-00 CLAMP LEVER ASSY.
90990-14J001 CIRCLIP (E)
90189-05J056 NUT,HEXAGON
90440-01J030 CIRCLIP(E)
91317-03008 BOLT HEX.SOCKET HEAD
91317-05030 BOLT HEX.SOCKET HEAD
92A08-03303 SET SCREW M3X3
92A08-03305 &, nbsp; SCREW,SET
99480-03010 PIN,PARALLEL
99480-04018 PIN,PARALLEL
99480-05014 PIN,PARALLEL
KHJ-MC10S-00 PIN,LOCATE
KHJ-MC10T-00 PIN,LOCATE


YAMAHA SS 56mm Feeder Parts
Part No. Part Name
KHJ-MC501-00 BODY,FEEDER
KHJ-MC502-00 COVER,FEEDER
KHJ-MC106-00 PLATE,UNDER
KHJ-MC206-00 PLATE,UNDER
KHJ-MC70C-00 SEAL,MAIN LABEL
KHJ-MC70K-003 SPACER,56A
KHJ-MC70L-003 SPACER,56B
KHJ-MC510-000 MOTOR, FEED
KHJ-MC532-00 SPROCKET
KHJ-MC534-00 GEAR,IDLE F1
KHJ-MC535-00 GEAR,IDLE F2
KHJ-MC53R-00 GEAR,IDLE F3-1
KHJ-MC53S-00 GEAR,IDLE F3-2
KHJ-MC537-00 GEAR,IDLE F4
KHJ-MC738-00 GEAR,DRIVEN
KHJ-MC13D-00 SPRING,PUSHER PLATE
KHJ-MC53E-00 BOLT HEX.S/H LOW
90990-08J021 SCREW,STAD
KHJ-MC53H-00 SHAFT,IDLE GEAR F2
KHJ-MC53J-00 SHAFT,IDLE GEAR F3
KHJ-MC53K-00 SHAFT,IDLE GEAR F4
KHJ-MC53L-00 COVER,FEED GEAR
KHJ-MC53M-00 SUB-BUSH,SPROCKET
KHJ-MC53N-00 PIN,DOWEL
KHJ-MC561-00 BOX,TOP TAPE
KHJ-MC562-00 COVER,TOP TAPE BOX
KHJ-MC165-00 MAGNET,TAIL
KHJ-MC766-00 BLOCK,P/O TOOTH 1
KHJ-MC46T-00 BOLT HEX.S/H LOW
KHJ-MC76R-003 SPACER,44C
KHJ-MC76S-003 SPACER,44D
KHJ-MC76U-00 TAIL COVER ASSY.
KHJ-MC60J-000 PIN,PARALLEL
90166-02JA03 SCREW,PAN HEAD
90115-2AJ008 BOLT HEX.SOCKET HEAD
91312-03035 BOLT,HEX.SOCKET HEAD
91312-03045 BOLT,HEX.SOCKET HEAD
91312-03055 BOLT,HEX.SOCKET HEAD
91317-03045 BOLT HEX.SOCKET HEAD
91317-03055 BOLT HEX.SOCKET HEAD
98707-03006 SCREW,FLAT HEAD
KHJ-MC70C-00 SEAL,MAIN LABEL
KHJ-MC532-00 SPROCKET
KHJ-MC53B-00 BUSH,SPROCKET
KHJ-MC53E-00 BOLT HEX.S/H LOW
KHJ-MC741-00 TAPE GUIDE ASSY.
KHJ-MC741-01 TAPE GUIDE ASSY.
KHJ-MC741-02 TAPE GUIDE ASSY.
KHJ-MC244-00 LEVER,TAPE GUIDE R
KHJ-MC745-00 LEVER,TAPE GUIDE F
KHJ-MC745-01 LEVER,TAPE GUIDE F
KHJ-MC146-00 SPRING,TAPE GUIDE R 1
KHJ-MC146-02 SPRING,TAPE GUIDE R
KHJ-MC247-00 SPRING,TAPE GUIDE F 1
KHJ-MC247-01 SPRING,TAPE GUIDE F
KHJ-MC64E-00 SHAFT,LEVER
KHJ-MC74E-00 SHAFT,LEVER
KHJ-MC74F-00 BASE,LEVER R
KHJ-MC167-00 COVER,MENBRANE
90990-09J008 SCREW,FLAT HEAD
KHJ-MC26K-00 COVER,MENBRANE
KHJ-MC1A5-00 DUMMY SPLICE SENS.
KHJ-MC1AA-00 SWITCH,OPERATION
90990-54J003 SCREW,PAN HEAD TAP.
92A08-03303 SET SCREW M3X3
90K41-000770 SEAL,HIGH TEMP.
KHJ-MC10E-00 SCREW,FLAT HEXLOBE
KHJ-MC210-10 MOTOR, PEEL
90990-08J021 SCREW,STAD
KHJ-MC251-00 GEAR,IDLE P1
KHJ-MC252-00 GEAR,IDLE P2
KHJ-MC253-00 GEAR,IDLE P3
KHJ-MC254-00 GEAR,IDLE P4
KHJ-MC756-00 ROLLER,PEEL OFF
KHJ-MC769-00 ROLLER,P/O
KHJ-MC258-00 COVER,IDLE GEAR
KHJ-MC75A-00 SUB-ROLLER,
KHJ-MC25B-00 SHAFT,IDLE GEAR P3
KHJ-MC25C-00 SHAFT,IDLE GEAR P4
KHJ-MC75D-00 SHAFT,ROLLER
KHJ-MC25E-00 OVER,IDLE GEAR
KHJ-MC26E-00 SPRING,P/O LEVER
90990-54J004 SCREW,PAN HEAD TAP.
KHJ-MC76V-00 P/O LEVER ASSY.
KHJ-MC76B-00 SHAFT,P/O LEVER
KHJ-M4488-00 FEEDER BOARD ASSY
KHJ-MC1A1-00 BOX,EL
KHJ-MC1A2-00 COVER,BOX EL
KHJ-MC1A6-00 SCREW,FLAT HEXLOBE T
KHJ-MC1A9-00 CONNECTOR,BOARD
90166-02JA03 SCREW,PAN HEAD
90166-02JA08 SCREW PAN H.:M2.5X8
90115-2AJ008 BOLT HEX.SOCKET HEAD
91317-03006 BOLT HEX.SOCKET HEAD
92A08-03303 SET SCREW M3X3
KHJ-MC103-02 BLOCK,FRONT
KHJ-MC104-00 RAIL,UNDER
KHJ-MC105-00 PIN,TAIL
KHJ-MC10F-00 SCREW,FLAT HEAD
KHJ-MC53N-00 PIN,DOWEL
90990-09J008 SCREW,FLAT HEAD
KHJ-MC281-00 HANDLE
KHJ-MC182-00 TENSION,WIRE
KHJ-MC183-00 SPACER,TENSION
KHJ-MC184-00 SPACER,TENSION
KHJ-MC286-00 WIRE,UNCLAMP
KHJ-MC187-00 SPRING,TENSION
KHJ-MC289-00 PIN,CLAMP
KHJ-MC18A-00 SPRING,CLAMP
KHJ-MC28B-00 COVER,WIRE
KHJ-MC78G-00 SHAFT,HANDLE SUPPORT
KHJ-MC28H-00 CLAMP LEVER ASSY.
90990-14J001 CIRCLIP (E)
90189-05J056 NUT,HEXAGON
90440-01J030 CIRCLIP(E)
91317-03008 BOLT HEX.SOCKET HEAD
91317-05040 BOLT HEX.SOCKET HEAD
92A08-03303 SET SCREW M3X3
92A08-03305 SCREW,SET
99480-03010 PIN,PARALLEL
99480-04018 PIN,PARALLEL
99480-05014 PIN,PARALLEL
KHJ-MC10S-00 PIN,LOCATE
KHJ-MC10T-00 PIN,LOCATE


YAMAHA SS 72mm Feeder Parts
Part No. Part Name
KHJ-MC501-00 BODY,FEEDER
KHJ-MC502-00 COVER,FEEDER
KHJ-MC106-00 PLATE,UNDER
KHJ-MC206-00 PLATE,UNDER
KHJ-MC80C-00 SEAL,MAIN LABEL
KHJ-MC80K-003 SPACER,74A
KHJ-MC80L-003 SPACER,74B
KHJ-MC510-000 MOTOR, FEED
KHJ-MC532-00 SPROCKET
KHJ-MC534-00 GEAR,IDLE F1
KHJ-MC535-00 GEAR,IDLE F2
KHJ-MC53R-00 GEAR,IDLE F3-1
KHJ-MC53S-00 GEAR,IDLE F3-2
KHJ-MC537-00 GEAR,IDLE F4
KHJ-MC838-00 GEAR,DRIVEN
KHJ-MC13D-00 SPRING,PUSHER PLATE
KHJ-MC53E-00 BOLT HEX.S/H LOW
90990-08J021 SCREW,STAD
KHJ-MC53H-00 SHAFT,IDLE GEAR
KHJ-MC53J-00 SHAFT,IDLE GEAR
KHJ-MC53K-00 SHAFT,IDLE GEAR
KHJ-MC53L-00 COVER,FEED GEAR
KHJ-MC53M-00 SUB-BUSH,SPROCKET
KHJ-MC53N-00 PIN,DOWEL
KHJ-MC561-0 BOX,TOP TAPE
KHJ-MC562-00 COVER,TOP TAPE BOX
KHJ-MC165-00 MAGNET,TAIL
KHJ-MC866-00 BLOCK,P/O TOOTH 1
KHJ-MC46T-00 BOLT HEX.S/H LOW
KHJ-MC86R-00 SPACER,734C
KHJ-MC86S-003 SPACER,74D
KHJ-MC86U-00 TAIL COVER ASSY.
KHJ-MC60J-000 PIN,PARALLEL
90166-02JA03 SCREW,PAN HEAD
90990-01J046 BOLT,HEX.SOCKET HEAD
90115-2AJ008 BOLT HEX.SOCKET HEAD
91312-03050 BOLT,HEX.SOCKET HEAD
91312-03060 BOLT,HEX.SOCKET HEAD
91312-03070 BOLT,HEX.SOCKET HEAD
91317-03065 BOLT HEX.SOCKET HEAD
98707-03006 SCREW,FLAT HEAD
KHJ-MC80C-00 SEAL,MAIN LABEL
KHJ-MC532-00 SPROCKET
KHJ-MC53B-00 BUSH,SPROCKET
KHJ-MC53E-00 BOLT HEX.S/H LOW
KHJ-MC841-00 TAPE GUIDE ASSY.
KHJ-MC841-01 TAPE GUIDE ASSY.
KHJ-MC841-02 TAPE GUIDE ASSY.
KHJ-MC244-00 LEVER,TAPE GUIDE R
KHJ-MC845-00 LEVER,TAPE GUIDE F
KHJ-MC845-01 LEVER,TAPE GUIDE F
KHJ-MC146-00 SPRING,TAPE GUIDE R
KHJ-MC146-02 SPRING,TAPE GUIDE R
KHJ-MC247-00 SPRING,TAPE GUIDE F
KHJ-MC247-01 SPRING,TAPE GUIDE F
KHJ-MC84A-00 SHAFT,LEVER
KHJ-MC84E-00 SHAFT,LEVER
KHJ-MC84F-00 BASE,LEVER R
KHJ-MC167-00 COVER,MENBRANE
90990-09J008 SCREW,FLAT HEAD
KHJ-MC26K-00 COVER,MENBRANE
KHJ-MC1A5-00 DUMMY SPLICE SENS.
KHJ-MC1AA-00 SWITCH,OPERATION
90990-54J003 SCREW,PAN HEAD TAP.
92A08-03303 SET SCREW M3X3
90K41-000770 SEAL,HIGH TEMP.
KHJ-MC10E-00 SCREW,FLAT HEXLOBE
KHJ-MC210-10 MOTOR, PEEL
90990-08J021 SCREW,STAD
KHJ-MC251-00 GEAR,IDLE P1
KHJ-MC252-00 GEAR,IDLE P2
KHJ-MC253-00 GEAR,IDLE P3
KHJ-MC254-00 GEAR,IDLE P4
KHJ-MC756-00 ROLLER,PEEL OFF
KHJ-MC769-00 ROLLER,P/O
KHJ-MC258-00 COVER,IDLE GEAR
KHJ-MC85A-00 SUB-ROLLER,
KHJ-MC25B-00 SHAFT,IDLE GEAR P3
KHJ-MC25C-00 SHAFT,IDLE GEAR P4
KHJ-MC85D-00 SHAFT,ROLLER 1
KHJ-MC25E-00 COVER,IDLE GEAR 3
KHJ-MC26E-00 SPRING,P/O LEVER
90990-54J004 SCREW,PAN HEAD TAP.
KHJ-MC86V-00 P/O LEVER ASSY.
KHJ-MC86B-00 SHAFT,P/O LEVER 2
KHJ-M4488-00 FEEDER BOARD ASSY
KHJ-MC1A1-00 BOX,EL
KHJ-MC1A2-00 COVER,BOX EL
KHJ-MC1A6-00 SCREW,FLAT HEXLOBE T
KHJ-MC1A9-00 CONNECTOR,BOARD
90166-02JA03 SCREW,PAN HEAD
90166-02JA08 SCREW PAN H.:M2.5X8
90115-2AJ008 BOLT HEX.SOCKET HEAD
91317-03006 BOLT HEX.SOCKET HEAD
92A08-03303 SET SCREW M3X3
KHJ-MC103-02 BLOCK,FRONT
KHJ-MC104-00 RAIL,UNDER
KHJ-MC105-00 PIN,TAIL
KHJ-MC10F-00 SCREW,FLAT HEAD
KHJ-MC53N-00 PIN,DOWEL
90990-09J008 SCREW,FLAT HEAD
KHJ-MC281-00 HANDLE
KHJ-MC182-00 TENSION,WIRE
KHJ-MC183-00 SPACER,TENSION
KHJ-MC184-00 SPACER,TENSION
KHJ-MC286-00 WIRE,UNCLAMP
KHJ-MC187-00 SPRING,TENSION
KHJ-MC289-00 PIN,CLAMP
KHJ-MC18A-00 SPRING,CLAMP
KHJ-MC28B-00 COVER,WIRE
KHJ-MC88G-00 SHAFT,HANDLE SUPPORT
KHJ-MC28H-00 CLAMP LEVER ASSY.
90990-14J001 CIRCLIP (E)
90189-05J056 NUT,HEXAGON
90440-01J030 CIRCLIP(E)
91317-03008 BOLT HEX.SOCKET HEAD
91317-05055 BOLT HEX.SOCKET HEAD
92A08-03303 SET SCREW M3X3
92A08-03305 SCREW,SET
99480-03010 PIN,PARALLEL
99480-04018 PIN,PARALLEL
99480-05014 PIN,PARALLEL
KHJ-MC10S-00 PIN,LOCATE
KHJ-MC10T-00 PIN,LOCATE